

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-04-20 17:27:52

Date of Next Testing: 2027-03-20 17:27:52

Product Name: **Poly(9-vinylcarbazole)**

CAS Number: 25067-59-8

Specifications & Purity: average Mn 150000~300000

Lot #: D2315682

SKU # **P494058**

Version **1**

Analysis #: **196222**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Molecular Weight	150000-300000	200000.00000
Infrared spectrum	conforms to structure	Conforms to Structure
Appearance(P494058)	White to Pale Yellow Powder or Flakes and/or Chunks	White to Pale Yellow Powder or Flakes and/or Chunks



John Su
QA & QC Manager